PITAGONE

Threat Management CERTIFICERINGER

Certificeringsdokumentation, der kan vedleegges
sikkerheds- og beredskabsplan

Keretgjsbarriere F11

'Y Contracting Client:
Pitagone S.A.
croshtest-service.com Threat Management

Rue Van Orley 15

ce rtlfl Cate cn CTs Contracting Client:

5 Pitagone S.A.

of passed Barrier Testing Program croshtest-service.com Threat Management

th 2 Rue Van Orley 15

IWA14-1, 07" August 2017, CTS Test-No: 187 1000 Brussels / Belgium

Blocker, ,Pitagone F11”

Type of product: . f.
Certificate
Mass [Target]: 7200 kg (+ 400 kg) of passed Barrier Testing Program
Mass [Test]: 7410 kg

PAS 68:2013, 07" August 2017, CTS Test-No: 18790

Blocker, ,Pitagone F11”

Type of product:

Manufacturer: Pitagone S.A.

Mass [Target]: 7500 kg ( 150 kg)

Mass [Test]:

Keretgjsbarriere F18
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Pitagone

TO WHOM THIS MAY CONCERN F18 (8 units)

16" May 2019 m////////ﬁ|RA

(ORIBACON 1A
Rev 02 2

Category: HVM - Delay Rated

Standard Tested To: CPNI VADS 10-2019
To whom it may concern,

This is to confirm that a Pitagone F18 Barrier consisting of 8 units TO WHOM THIS MAY CONCERN Description

was impact tested at HORIBA MIRA Ltd on 26" February 2019 u

W0017. 16" May 2019 ) }
Rev 03 8 linked units connected using narrower X connectors

The Impact test was carried out in accordance with IWA14- . unitas the 'L' shape frame, not the ‘X connectors" Teste

Specification for Vehicle Security Barriers with the target impact poi| To whom it may concern, attack direction.

of the test item and the test item was given a performance classificat]
Centre for the Protectior

This is to confirm that a Pitagone F18 Barrier consisting of 8 units with 250mm spacing S o ihe Fratecter
Nati uctur

IWA 14-1:2013 Barrier V/7200[N3C]/48/90:29. was impact tested at HORIBA MIRA Ltd on 26" February 2019 under Test number
WO0017.

The Vehicle Penetration was 29.1metres. Pitagone

F18 (5 units)

The Impact test was carried out in accordance with PAS68:2013 Impact test

thy Specification for Vehicle Security Barriers with the target impact point being the
midpoint of the test item and the test item was given a performance classification
of: Category: HVM - Delay Rated
. ‘Standard Tested To: CPNI VADS 10-2019
13 Barrier .1/18.0
ehicle P ation Tmetra Description
5 linked units connected using wider X connectors' cont
the X connectors'. Tested on asphalt with wheels retrac|
Centre for the Protectior
Prifbericht 201845769 of National nfastructure

vom 20.03.2019 > DE KRA Pitagone

Anprallversuch SK1B an F18 (3 units)

Fahrzeugsicherheitsbarriere
Technische Richilinie g‘

Mobile Fahrzeugsperren Prisfbericht 201845768 Category: HVM - Delay Fated
; " . . Standard Testod To: CPNI VADS 10:
Mobile Anti Ramming Truck Barrier vom 20.03.2019 > DE KRA " ‘ s oz
Pitagone S.A.
o9 Anprallversuch SK1B an Description
Fahrzeugsicherheitsbarriere Berichisfreigabe
Technische Richiinie | 50 M 2019 s lnked units comectedusingvidr X connectors config

Mobile Fahrzeugsperren

Mobile Anti Ramming Truck Barrier
Pitagone S.A.

the 'X connectors'. Tested on asphalt with wheels retracted|

B
Stempel / Unterschrift

DEKRA Automobil GmbH
Automobil Test Center
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